
New membrane systems for desalination and 
water reuse (MD, MCr, Membrane 
condensers) and their integration 

KACST, February 2014 

Enrico Drioli1,2,3,4 
 

1Institute on membrane Technology, National Research Council of Italy, ITM-CNR, c/o University of 
Calabria, via P. Bucci cubo 17/C, Rende (CS) Italy 

 
2Department of Chemical Engineering and Materials, University of Calabria, via P. Bucci, Rende (CS) 

 
3WCU Energy Department, Hanyang University, Seoul 133-791 S. Korea 

 
4 Distinguished Adjunct Professor, Center of Excellence in Desalination  Technology, King Abdulaziz 

University, Jeddah Saudi Arabia 



Membrane Operations in Desalination 

2 

Problems of 
Today 

High 
energy 
[...]
Magnesium sulphate concentration vs time at different feed flow 
rates for the lab tests of aqueous solution of NaCl.  

NaCl 



Indispensable optimization of pre-treatment steps for the control of the crystallization process.  
MCr tests on NF/RO brine with humic acid: effect of organic components 

Flux vs time for RO brine.  (Qfeed= 200 L/h, Tin, feed= 38±1 °C.) 

4

6

8

10

12

0 20 40 60 80 100 120 140 160 180

time [min]

tr
an

s-
m

em
br

an
e 

flu
x 

[g
/m

2*
m

in
]  

]

HA=0.0
HA=0.5
HA=1.0

0,00

0,08

0,16

0,24

0,32

0,40

0 0,2 0,4 0,6 0,8 1 1,2

humic acid concentration [mg/L]

gr
ow

th
 r

at
e 

[ µ
m

/m
in

 ] 
  ]

Humic acid 
concentration [mg/L] 0.0 0.5 1.0 

G [µm/min] 0.3174 0.2764 0.1910 

CV  [%] 30.25 43.00 57.35 

dm [µm/min] 49.97 42.72 34.23 

MCr recovery 
factor[%] 78.66 78.11 77.55 

• Lower water recovery factor 

• smaller crystals  

• higher CVs 

• lower crystals growth rate 

with respect to the ones obtained from 
inorganic RO brine solutions 

Indispensable optimizing of the pre-treatment steps in order to 
control the crystallization processes that are linked with the nature 
and the amount of the foreign species existing in the highly 
concentrated brines emerging from the NF and RO stages.  

E. Drioli et al., Desalination and 
Water Treatment, 18 (2010) 224-
234. 



Fluoropolymers for membranes 

CH2 CF2 n
CF2 CF2 n

CH2 CH2 C

Cl

F

CF2 n

PVDF homopolymer PTFE homopolymer ECTFE copolymer 

 Most of the fluoropolymers for membranes are homopolymers and copolymers 
based on PVDF and PTFE.  

 ECTFE, which is starting to catch researchers’ attention, is a novel 
fluoropolymers for membranes.  

 PVDF membranes are used in MF, UF, MD, MCr, ME, PV.  
 PTFE membranes are used in MD, MC, PV, MGA.  
 ECTFE membranes are used in PV, has potential in MD, MC and MF/UF. 

Cui Z, et al. Recent progress in fluoropolymers for membranes. Prog Polym Sci (2013), 
http://dx.doi.org/10.1016/j.progpolymsci.2013.07.008 183 



PVDF homopolymers 

 Homopolymers of PVDF are semicrystalline and long chain macromolecules 
which contain 59.4 wt.% fluorine and 3 wt.% hydrogen.  

 PVDF typically has a crystallinity of 35-70%, depending on the preparation 
and thermal mechanical history.  

Ameduri B. Chem. Rev 2009; 109: 6632-86; Dillon DR, et al. Polymer 2006; 47: 1678-88;  
Hasegawa R, et al. Polym J 1972; 3: 600-10; Boccaccio T, et al. J Membr Sci 2002; 210: 315-29. 

 Three molecular conformations are TGTG’ (α 
and δ phases), TTT (β phase) and TTTGTTTG’ 
(γ and ε phases).  

 The α-form is kinetically favorable, while the β-
form is the most thermodynamically stable 
form. 

 α phase is non-polar, β and γ phases are polar.  
 The polar property and the relatively higher 

mechanical strength makes β phase is the most 
interesting phase.  

 γ phase presents higher melting point and 
solvent resistance. 

α and δ phases 

β phase  

γ and ε phase s 

184 



Structure data of different PVDF crystals 

  α-phase β-phase γ-phase 
Crystal system Monoclinic Orthorhombic Monoclinic 
Polarity Nonpolar Polar Polar 
Space group 

Lattice constants a=4.96Å a=8.58Å a=8.66Å 
  b=9.64Å b=4.91Å b=4.93Å 
  c(f.a.)=4.62Å c(f.a.)a=2.56Å c(f.a.)=2.58Å 
  β=90 °C   β=97 °C 
Number of chains per 
lattice 

2 2 2 

Molecular conformation TGTG’ TTT TTTGTTTG’ 
Density, Obsd at 30 °C 1.769 g/ml 1.806 g/ml 1.804 g/ml 
        Calcd (X-ray) 1.93 g/ml 1.97 g/ml 1.94 g/ml 
FTIR peak (cm-1)  408, 532, 612, 766, 795, 

855, 976, 1182, 1400 
445, 470, 511, 
600, 840, 1270 

431, 512, 776, 795, 
812, 833, 840, 1233 

Peak of 2θ of X-ray 
diffraction 

17.66, 18.30, 19.90, 
26.56 

20.26 18.5, 19.2, 20.4 

Cui Z, et al. Recent progress in fluoropolymers for membranes. Prog Polym Sci (2013), 
http://dx.doi.org/10.1016/j.progpolymsci.2013.07.008 

185 



Solvents/diluents for PVDF membrane preparations 

Cui, Z., et al., J Membr Sci, 444 (2013): 223-236.  
186 

Solvents for NIPS process: DMAc, 
DMF, DMSO, HMPA, ,NMP, TMU, 
TEP, TMP, THF… 
Diluents for TIPS process: DMP, DEP, 
DBP, DHP, GTA, EAA, PGC, DPK, 
DPC… 

Most of These solvents/diluents are 
toxic.  

 
The toxic solvents/diluents reduce 
the contributions of membranes to 
environmental protection.  

 
With the environmental protect act 
becoming more and more severe, 
finding more environmental 
solvents/diluents is becoming an 
important topic in membrane 
preparation fields.  

Membrane preparation:   



ATBC (Tributyl O-Acetylcitrate) for PVDF membrane 

Cui, Z., et al., J Membr Sci, 444 (2013): 223-236.  
187 

Formula C20H34O8 
Molecular weight, g/mol 402.5 
Purity, % >97 (GC) 
Specific gravity 1.05 
Boiling point, oC 343 
Flash point, oC 204 
Melting point/freezing point, oC -80 
Soluble in Ethanol, alcohol ether 
Insoluble in  Water 

ATBC is one of the environmental friendly solvents.  
 
ATBC has a solubility parameter of 18.34 MPa1/2 according to the group 
contribution method.  

 
It is expected that PVDF is insoluble in ATBC at room temperature but 
possibly soluble in ATBC at suitable temperatures. It is possible to be used 
for PVDF membrane preparation via TIPS process.  

Chemical structure 



ECTFE (Ethylene–Chlorotrifluoroethylene copolymer) is a copolymer of formula 

–(–CH2–CH2–CFCl–CF2–)n–, composed of alternating ethylene and 

chlorotrifluoroethylene units. 

 

 

 

 

 

Since it is very hydrophobic, an ECTFE porous membrane is more suitably 

used in membrane processes in which vapor or gas passes through the 

membrane pores, like MD, and a dense ECTFE membrane can be used in PV. 

This material has been studied primarily in preparing flat sheet and hollow fiber 

membranes, microporous membranes for UF/MF processes, and dense 

membranes for the PV process. 

C C C C C C 

H 

H 

F 

Cl 

F 

F 

H 

H 

F 

Cl 

F 

F 

H 

H 

C 

ECTFE membranes 

188 



INTEGRATED MEMBRANE 
OPERATIONS 

KACST, February 2014 

Enrico Drioli1,2,3,4 
 

1Institute on membrane Technology, National Research Council of Italy, ITM-CNR, c/o University of 
Calabria, via P. Bucci cubo 17/C, Rende (CS) Italy 

 
2Department of Chemical Engineering and Materials, University of Calabria, via P. Bucci, Rende (CS) 

 
3WCU Energy Department, Hanyang University, Seoul 133-791 S. Korea 

 
4 Distinguished Adjunct Professor, Center of Excellence in Desalination  Technology, King Abdulaziz 

University, Jeddah Saudi Arabia 



The possibility to redesign important industrial production cycles by combining 
various membrane operations available in the separation and conversion units by 
realising integrated membrane processes is an attractive opportunity because of: 

 the synergic effects that can be reached; 

 the simplicity of these units;  

 the possibility of advanced levels of automatization. 



The proposed approach is based on the integration of different membrane operations in RO pre-

treatment (MF/UF/Membrane Bioreactor/NF/Membrane Contactor) and post-treatment stages 

(MC/MD/Membrane Crystallizer/working on the concentrates) according to the philosophy of 

Process Intensification. 

CASE 1: Integrated Membrane System for Desalination 

The integration of different membrane operations for controlling and minimizing 

fouling phenomena and offering a reliable solution to the water shortage problem well 

approaching the concept of “zero-liquid-discharge” and “total raw materials 

utilization”.  

RO 
RO pre-
treatment 

Brine 

Fresh water 

RO post-
treatment 

Feed 

More fresh water and 
salts 



In the RO pre-treatment steps, 
the integration of 

leads to the 
minimisation of 
membrane 
replacement 
needs thereby 
reducing the 
operating costs 

water quality characterisation 

H2SO4 
 

FeCl3 Polymer  

Open 
Intake 

Sand 
removal 

RW 
tan
k 

Cartridge 
filter  

SWRO 

Train 1 : Flocculation 
+ dual-media 
filtration 

Flocculation 

Microfiltration 
Jp=50 LMH 

Train 2: Submerged 
microfiltration 

Pretreated 
water tank Dual-media 

Filtration 

Cartridge 
filter 

SWRO 

selection of the most appropriate pre-treatment processes 

tools for RO fouling 
characterization and 
understanding  

membrane 
cleaning strategies 



In the past, most RO plants used conventional pre-treatment, which is defined as chemical (the 
treatment of feed water with coagulant addition, disinfection, scale reduction, de-chlorination) and 
physical pre-treatment (sand filters followed by cartridge filters to remove and control particulate 
and colloidal matter) without the use of membrane technologies. However, with declining raw water 
quality and decreasing membrane costs, in more projects the use of membrane pre-treatment (MF, 
UF, NF) prior to RO stage is being considered as an alternative to conventional pre-treatment.  

Scheme of conventional and 
membrane pre-treatment  

Details of  a chemical-
conventional pre-treatment  

Conventional pre-treatment scheme (chemical and physical)  

RO  
pre-treatment 



 MF use include: bacteria and pigment removal and elimination of other particulates 
with particle sizes in the submicron range.  

 
 UF use include: bacteria and viruses removal, and can separate macromolecules as 
well as colloidal particles.  

 
NF is useful, e.g., for color and dye removal or for removing hardness or sulfate from 
water supplies.   



Feed water 
RO 

Desalted water 
MF/UF 

Membrane (MF or UF) as RO pre-treatment 

- RO feedwater of good quality with lower COD/BOD a SDI 

- Reduction in capital and operating cost: 

 Elimination of fine filters in the RO systems 

 Less membrane replacement cost (due to the lengthened membrane useful 
life) 

 Less chemical consumption cost (less chemicals are needed for 
disinfection, coagulation and dechlorination) 

 Elimination of cartridge filters cost  

 Less maintenance cost for the high pressure pump and the measuring 
instruments 

 Less labor cost (less manpower is needed to operate the conventional 
pretreatment system and to clean the membrane and maintain the system) 



G.K. Pearce, Desalination 203 (2007) 286–295. 

Chemical cost comparison for 
different pre-treatment options 

Advantages in the use of MF/UF as RO pre-treatment: some examples 

P. H. Wolf et al.,Desalination, 182 (2005) 293–300. 

Comparison of the 
impact of UF vs 
conventional pre-
treatment on a RO 
based seawater 
desalination plant 



A growing trend in the use 

of low-pressure MF/ UF 

membranes for SWRO 

pretreatment is  observed. 

Hyflux has the largest share of the market. Its capacity includes the 

500,000 m3/d (131 MGD) Mactaa SWRO plant in Algeria, which is 

contracted but not yet constructed.  

Water Desalination Report, Volume 46, Number 26, 12 July 2010  



Nanofiltration (NF) as “Softening” Step for RO 

• To reduce hardness, TDS, micro 
organisms, and turbidity  

• Multivalent ions rejection: ~ 90% 
• Monovalent ions rejection: 10-50% 

• Lower osmotic pressure, so that the RO unit 
can operate at lower pressure 

• Higher recovery factor than conventional 
RO 

• Lower desalted water cost than conventional 
RO 

• Process more environmentally friendly 
(because less additives are needed)  

Desalted 
water 

NF RO Feed water Conventional 
Pre-treatment 

NF Brine RO Brine 



199 

Brine 

NF RO 

Brine 

Drinking water  Feed 

 Storage 

Screening 
Removal 
System 

Excess Sludge 

MBR 

The possibility to use Membrane Bioreactor as SWRO pre-

treatment could be of interest for the removal of a variety of 

anthropogenic organic pollutants and fouling agents that are 

increasingly present in sea/brackish-water. 

Membrane Bioreactor as SWRO pre-treatment and not only for 
municipal and industrial wastewater treatment 



Water treatment processes are positively contributing to solve the problem of water 
quality and shortage but, at the same time, they cause locally some negative impacts on 
the environment that need to be minimized: noise is emitted, energy is consumed and 
highly concentrated brine as well as waste membranes have to be discharged. Special 
attention has to be paid to the way brine is discharged to make a desalination project 
environmentally sound.  

Environmental impact of 
water treatment processes 

C. Fritzmann et al., Desalination 216 (2007) 1–76. 

RO  
post-treatment 



Brine composition 
- backwash water from physical pre-treatment 
(high loads of solids, containing biological, 
mineral and organic matter), 
- saline concentrate from the reverse osmosis 
separation unit, often containing anti scalants 
- membrane cleaning solutions 

Options for 
brine 
disposal For desalination plants not located close to the shore several al 

options are available:  
- discharge into solar evaporation ponds, 
- disposal to wastewater systems, 
- land application (spray irrigation, percolation ponds), 
- injection into deep saline aquifer (non drinking water aquifer), 
- disposal onto land surface, 
- disposal into the sea through long pipeline systems. 

For desalination plant located close to the shore discharge into 
the open sea is considered to be the least expensive option.  

RO  
post-treatment 



  

Membrane Contactors  
for NF/RO post-treatment 

Feed 
water 

Pre-
treatment 

Desalted 
water 

NF RO 

MCr MCr 

reducing brine 
disposal 
problem 

recovering the crystals 
dissolved in the highly 
streams of the 
desalination plants 
(NaCl, CaCO3, 
epsomite, etc.) 

increasing 
recovery 
factor  In the post-treatment stages, 

MD/MCr working on the 
concentrates for 



Membrane Contactors: techniques that well fit in Process 
Intensification Strategy 

MEMBRANE CONTACTORS CONVENTIONAL UNIT OPERATIONS 

Membrane distillation and osmotic distillation Distillation columns, evaporators 

Membrane crystallizers Crystallizers 
Membrane strippers/scrubbers Packed and bubble columns 

Membrane extractors Packed columns, mixer-settler, centrifugal devices 
Supported liquid membranes Packed columns, mixer-settler, centrifugal devices 

Membrane emulsifiers High pressure homogenizers 
Phase transfer catalysis Chemical reactors 

ADVANTAGES 

- High interfacial area per volume 
unit 
- Reduced size of modules 
- No dispersion between phases 
- No flooding, loading, foaming 
- Wide range of operating flowrates 

- Low operating temperatures  
- Possibility to carry out simultaneously 
reaction and separation 
- Flexibility, easy scale up, control and 
automatization 
- Modular design, no moving parts 
- Plastic modules, no corrosion 



Membrane contactor technology can be used in water 
treatment processes for… 

 reducing O2 and CO2 dissolved avoiding the final use of chemicals. In 

particular it can be used for decreasing the amount of dissolved CO2 which 

affects the pH and the conductivity of the water  

 achieving a bubble-free efficient water ozonation as well as an efficient 

oxidation for converting As(III) in As(V) 

 treatment of polluted water (by using Membrane Distillation (MD))  

 increasing water recovery factor and for reducing brine disposal problem 

(by using Membrane Distillation (MD) and Membrane Crystallization 

(MCr) techniques).  

E. Drioli et. al., Membrane Contactors: Fundamentals, Applications and Potentialities, Membrane science and technology, Elsevier, 2006.  
F. Macedonio, E. Drioli, Pressure-driven membrane operations and MD technology integration for water purification, Des., 2007. 



Rejection values  

FS1: RO unit alone 
FS2: RO operating on NF permeate 
FS3: MF/NF/RO 

RO: Osmonic SW1 PA 
Recovery factor of about 40%  

Ion NF [%] RO [%] 

HCO3
- 62.0 98.4 

Na+ 22.0 98.9 

Cl- 12.8 99.0 

SO4
2- 90.0 99.6 

Ca2+ 88.4 99.7 

Mg2+ 89.0 99.6 

MF: MEMCOR 20M10 
Recovery factor = 94.7% 

NF: Osmonics NF300 PA 
Recovery factor of 75.3% 

629,9

504,5 531,9

57,6 71,91 68,02

421,2

547
517,6

0

100

200

300

400

500

600

700

FS1 FS2 FS3

Brine flow rate [m3/h] Brine concentration [g/L] Fresh water flow rate [m3/h]

In all the flow sheets, as 
feed water composition, the 
standard seawater 
composition with flow rate 
equal to 1050 m3/h has been 